Item HMF-PartNo HMF-Description
1 580.052.506.084 Aluminum chassis
2 580.052.506.106 Heat sink pad 0.35mm 22.0*13.0mm
3 580.052.506.059 Waterproof ring for front case black
4   = part of item (d) [Signal cable 40pin lA gOmm*4lmm]
5   = part of item (d) [Aviation plug (male) lOPin 1P67 14.60*12.0mm]
6   = part of item (d) [Support board for light-guiding key]
7   = part of item (d) [Metal dome for main key]
8   = part of item (d) [Waterproof ring for palm mic jack orange]
9   = part of item (d) [P+R keys transparent 65-degree silicon rubber]
10   = part of item (d) [Speaker fixing sheet 0.8mm]
11   = part of item (d) [Self-tapping screw ST2.6*6.Omm]
12   = part of item (d) [Speaker connecting cable 80mm red & black]
13   = part of item (d) [Loudspeaker 200 4/8W 95dB 35x58 x25.3mm]
14   = part of item (d) [Felt speaker black 51 .5*30.0mm adhesive tape]
15 580.052.503.016 Machine screw M2.5x5.Omm TB
16   = part of item (d) [Front case kit for control panel]
17   = part of item (d) [Hytera Logo Electroforming label]
19   = part of item (d) [Encoder knob kit]
20   = part of item (d) [Keys grey 60° silicon rubber]
21   = part of item (d) [Emergency key orange silk print]
22   = part of item (d) [LCD 1 .0mm single-sided adhesive tape]
23   = part of item (d) [TFT LCD 1 .653.3V]
24   = part of item (d) [LCD Bracket transparent]
25   = part of item (d) [Board-to-cable connector 2 pin 2.0mm female]
26   = part of item (d) [Nut M6.0*2.3mm]
27   = part of item (d) [O-ring 5.0*1.5mm red]
28   = part of item (d) [Rotary switch 18V 300mA 14.5*11.5*23.0mm]
29   = part of item (d) [Control panel kit]
30 580.052.506.070 Waterproof ring for aluminum chassis blue
31 580.052.506.087 Upper cover for aluminum chassis
32 580.052.503.022 Machine screw M3.0*15.Omm TiO
33 580.052.506.048 Plastic top cover of radio unit black
34 580.052.506.061 Conductive silicone rubber for main board
35 580.052.506.103 Machine screw M3.0*8.Omm TiO
36 580.052.506.103 Cooling pad 1.0mm 7.0*7.0mm
37 580.052.600.010 RF Power transistor
38 580.052.600.012 PNP Transistor 60V IOA
39 580.052.700.026 U(1) main unit with lower chassis (400-470MHZ) 45W GPS
39 580.052.700.027 U(1) main unit with lower chassis (400-470MHZ) 45W
39 580.052.700.028 U(2) main unit with lower chassis (450-520MHZ) 45W GPS
39 580.052.700.029 U(2) main unit with lower chassis (450-520MHZ) 45W
39 580.052.700.030 U(3) main unit with lower chassis (350-400MHZ) 25W GPS
39 580.052.700.031 U(3) main unit with lower chassis (350-400MHZ) 25W
39 580.052.700.032 VHF main unit with lower chassis (136-174MHZ) 50W GPS
39 580.052.700.033 VHF main unit with lower chassis (136-174MHZ) 50W
40 580.052.506.069 D-SUB Waterproof circle white
41 580.052.600.014 Jack 26pin 44.8*17.8*21.6mm D-SUB 3-row
42 580.052.506.067 Waterproof ring for power socket white
43 580.052.506.038 Socket 2pinn 29.0*22.0*16.6mm
44 580.052.600.011 Capacitor 470UF M 25V PANASONIC
45 580.052.506.096 Nut Ml 2.0*2.5mm
46  580.052.506.068 Waterproof ring for antenna 10.7*1.9mm blue
47 580.052.506.031 BNC RF connector 500 0-4GHz socket 28
48 580.052.506.060 GPS waterproof cover black silicone rubber
49 580.053.506.058 Heat-sink silica rubber
50 580.052.506.105 Heat-sink pad 0.35mm 22.0*19.0mm
 A 580.052.506.072 O-ring 2.31*1.0mm orange 70degree
 B 580.052.506.104 LCD 1.0mm single-sided adhesive tape
(c) 580.052.506.109 Label “no takedown” Chinese/English
(d)  580.052.506.017 Front panel kit